


COEFITERR/CH—FYNEHELKROIEE.

HICEDHSICEVNE T CDF YNNI D—ILRF vV EF Y X—H—THBIATEDEEEE-HEAR/CH—TT,
AHEAEICIE S IELVMENL - B2 ETZL TR N s CTHFEICKLB T EDHEE T

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured by Yokomo - World Champion R/C car manufacturer.
Proper assembly of this product will provide fun, safe enjoyment.

R/C h—ZRZICHEULATIALHOD FEHIR

BFER(RZLELIT) b - E1TT DRI B FREEBDOH DI ERN B2 ZHEEL TR,

DR

OWNRDODVDBFTIFEHIITHEWVWT FEW NS ILEBREERFHA
T% FERICBIRTY

@A DHIICHTABZEBENSD L F—FREHBR. A EMRBIE
ENGoiBalE. ITE 77— ERAFFTCEHLEaDE TS
(AN

OHI DFIICHABZRET Coidt 2RDFRNZE DT EMEN
TSRO HSRE T,

QI I TRDRIF LB ILEDNBEICEDET . REDRICUHTE
ENBICEEIEEFERALTTIEWV. X hvy—F 1 TJ7F%ER
IRIRFBERZHVEITDTIERELTTEL,

OIBRICIIFRLERMZFERLCVE T WHEIN IS NcRE/ \—Y
ZRITvIDHHEEFEIDNBEELLDET . T HZLFEWLELD
[TERULTREL,

OTSAT AV I IN—YIEEZYIMT DIRIF. U LI BR@mDIRIE
OB DD TERLTREL,

@ EIER SR ERENERIF R D EF A L—RICENET DK SICHHIIT
THREL,

@R I—RERENVICEED TTIEW BERER D P EITIREIC
O—RHEM T DEBIRT I o X, ERFRIGHERICEFINTLIEL
EVaI—NEEDRBN®, MAEZE + 2 [CREBHFBEWEED HDF
ED

OLEL L DR EZT DL REMME N UILDETIERED T
PNCRBERIELEDBEDHDET,

OZEEF. ARICATDENT EZHERL BMRDRBVE TIToT
TEL,

ETOER

@I IERR/CH—(FHHEADA. FHERAOKkMZMZ HiENZAE—R
HEDETIVBBDET . IV—ILEFOTCREFIBAP.R/CH—
AY—FyhTESETTEL,

O NEE, AEDADKRITIED K DIFZFI ClIHET ICES BEWNT
TELY,

OR/CH—[FEREZFIAT DA ASH DS T IV TREDSZEER
ETDENBOF T HVEFTPERIEES, HRBDEIFLL. E
EYDIEVGEFICESETTEL,

O@FEEICR/CH—ZESETLBADVDBEIF BEHELESIEL
KT FRHERRLE T . REZEENH TTREL,

OR/CH—FKEHWVNEFT . NDOE®. KIcFDDH DB CTESE
BER/CANDIENZD . RET BERHHDET

OR/CH—DERENERS . F YV PNILN 4 VIELIFBEE CRDE
T N\yTFU—ZEFEUIRBERT I DT, EEERD (CFZAn
BFLTTEL,

@EITHDR/CH—FBEHNERICIEDEDSHDF T . BRTT D

SAREHHIBZESVTHS X YT F IV RAEEZLTREL,

ESESFIE

OF A PHEEI BKIIC. ADLICR/CH—ZEEXT .

@RE—RIVRO—5DRA vFHOFFICIEOTVDEZERL TH
5. E—5—&N\vFU—ZEERLET.

ORXMEHDT VT FZHIEL A vFZONICLET . (XSHEDEE
DR TVBEBIRTY . BICEEDEWMRETHRALTTE
L))

@FEKDRAAyFZONICLET .

ETRTFIR
ORE—RIVRO—5ORAyFEOFFICLET.
@I FU—DEEENLET.

@RIEMDRA YFEOFFICL. PV T ERDET

INyFU—DHDbIREL

U\ FU—ICRBOHBEEICESEEALTTFEL,)

O/\yFU—ERET B BECHAZ T LD ENE LIS
TIFoT TV X BB HSF CORBERIFT TS,

0/\yFU—DRERIABRRERICHEL T TSV REROR
BEEE CBRET - BEDEAEFRNT BRBMNSGDE
., )\ U—BENS0EEMR 57 EEHIELTTE .,

QOETED/I\WTFU—FBLEREICIEDE T  BRERT /v
U—ZEHDEICIEDFET DT SHEEEBVTHSRELTT
EW R ETEDIN\yFU—(3OY T3V BT ZEICLoT,
PEREESS B BN HRE T,

OB T/ T U—ld—RD IS E—RBICRTTIC. BFHTH
EHERAOEIGECIRTTTE,

E—5—0HbRL

(E—9—(CHBOHBABCEDHERALTTEL.)

@7.2VDIN\yTU—TE—9—DhSELZETDEBRTT . E—
H—AERERIEUBRIROHITBHEISNFIDT. HLE—
F—DIV—04 V% d BEF. E—F—ZLoNDEEL3~5V
ZETHSELLTTREL,

Q@E—F—[FEHNLEAYTF I ADBETT . H{LTHERE—R
ML oD ETRENELEDE T EFNICIU—=2T
UIeh IS UDRID CEESIRT DEDAYTF I AZLTTE
L

Q@E—F—DMHEEICESIEFPHEBRLT TSV FVHHRET
BOVEE—Y—DMHEREZ T D ICHRBHREVEFTHL HDR/C
XNEETFERCHEDFET

QO ETERDE—Y—RFHFREICEVEREICKEDET . ERETIDE
E—5—%EBHIEICHEDET DT SHBBEBLTHSETL
TUTTRELY,

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

ASSEMBLY PRECAUTIONS

@®Do not assemble around small children. The parts can be
dangerous if accidentally swallowed.

@Check the contents carefully before assembly. Please contact
Customer Support if you happen to notice any defective or
missing items.

@You will find the assembly process much easier by carefully
reading through the manual, and familiarizing yourself with the
instructions.

@®Many different tools are required during assembly. For safety
purposes, please use suitable tools. Exercise extra caution
when using a sharp tool such as a hobby knife.

@Many different materials are used for the parts. Use extra care
when handling parts with sharp edges, such as machined
metal parts.

@When cutting plastic parts, watch for any flying parts.

@Try to assemble any rotating parts or drivetrain parts as
smooth as possible.

@®Bundle wires neatly away from the ground or any moving
drivetrain components. Make sure that all wires are properly
connected to prevent shorting.

@Unnecessary modifications may be unsafe and hinder
performance.

@Always paint in a well ventilated area away from flames.

PRECAUTIONS BEFORE RUNNING

@Yokomo R/C cars are built for competition use, and some
models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places, or R/C
car tracks.

@®Do not run the car on public roads with high amounts of
traffic, or in areas that may cause an inconvenience to people
in that area.

@®R/C cars are controlled using a radio frequency. In a worst-
case scenario. radio interferences may cause loss of control.

@If others near you are running R/C cars, confirm that they are
not running on the same frequency.

@®R/C cars do not like water. Avoid running on rainy days, or
areas with water puddles. Exposure of the electronics to

water may cause loss of control or damage to the electronics.

@The drivetrain of an R/C car consists of many moving parts
like gears, belts, shafts, and tires. Avoid touching these areas
when the battery is connected.

@®Many parts of an R/C car will become hot after running. Allow
the parts to sufficiently cool before conducting any
maintenance.

BEGINNING A RUN

(MPlace the R/C car on a stand so the wheels are off the
ground.

@Confirm that the speed controller switch is OFF, and connect
the motor and battery.

(®Extend the transmitter antenna and turn the switch ON. (It is
unsafe to use a transmitter with low voltage. Make sure that
the transmitter batteries are good before running)

@Turn the speed controller switch ON.

FINISHING A RUN

@Turn the speed controller switch OFF.
@Disconnect the battery.
@Turn the transmitter switch OFF, and retract the antenna.

BATTERY USAGE

(Carefully read the instruction included with the batteries.)

@When charging batteries, make sure that the surrounding area
is void of anything highly flammable. Also avoid charging in
high-temperature locations.

@®\When charging batteries, frequently monitor the charging it
catch on fire. If the battery reaches 50 degrees Celcius or
more, stop charging.

@Batteries will become hot after running. Continuous use of the
battery pack may result in damage to the cells. Allow the
battery too cool down before re-charging. Using a battery
conditioner after running may prolong the life and performance
of the battery.

@Please do not discard old battery packs in the trash. Although
inconvenient, please locate a battery disposal center.

MOTOR USAGE

(Carefully read the instruction included with the motor.)

@Connecting a 7.2V battery directly to the motor can be very
dangerous. This may cause the internal parts of the motor to
break apart, causing some parts to fly out of the motor. To
break-in the motor, safely secure the motor and run the motor
at about 3-5V.

@®Motors require periodic maintenance. Slower speeds and
decreasend run times may indicate a worn-out motor.
Periodically clean the motor and change the brushes when
needed.

@Choose a gear ratio that matches the power characteristics
of the motor. Using a gear ratio unsuited to the characteris-
tics of the motor will not only prevent the motor from perform-
ing at its optimum, but may even cause damage to the other
electronics.

@Motors will generally become very hot after running. Continu-
ous running will reduce the life of the motor. Allow the motor
to sufficiently cool between each run.



[#BAI TICHELY] \
ACCESSORIES AND TOOLS NEEDED FOR [YR-10F] ASSEMBLY
B ETOAICHICEELKOTELLY 1 B JzHAEJ5IA i
ADDITIONAL ITENS REQUIRED FOR USE ASSEMBLING TOOLS REQUIRED
(NOT INCLUDED IN KIT) (NOT INCLUDED IN KIT)
TNO CHANNEL R/C SURFACE RADIO SYSTEM . =l 207!51! II;RIVE(Rj%s'uJAL)L & LARGE)

AND ELECTRONIC SPEED CONTROL

® EfFA YT U—yY @@ 5S4 RYF
BATTERY PACK NEEDLE NOSE PLIERS
@ ETRANYTY—KER
BATTERY CHARGER =y —
® EFAE—4— SIDE CUTTER
HOTOR
@ A YVR&KAIL(ZLA¥HFY MEIFRE) :
TIRES & WHEEL y—-—-!!% ’s‘g{s;.m
@ ETRART 4 —(RF 1 —ftF v FIFE)
Bopv (/777777777 o MMM — "\ jj 4 9 —
@ RF—FEANT— . HOBBY KNIFE
BODY SPRAY PAINT
@ 6AFYF FoALxy B Xy ZADTWAIE B
64P PINION GEAR TOOLS (INCLUDED)
NALVF

ALLEN WRENCH

ST ) usieis mewci
TURNBUCLE WRENCH

s

~
[YR-1OF]O#iEZE+HDICRETECSBICTISAMZR<

SRUBOEEICR-> CREICEH LT TR, P

For assembly, follow the figures and the instructions closely

are allen head set screws.

\\

so that your [YR"'OF] will perfor. at its bes-l-!! CII of the 3mm set screws included in this ki

t
J Yokomo pro tool series.
2015_12_23 P309'3 Please purchase a 2.0mm allen wrench. Part no. YT-20W




f

[ Bag-1 Contents ]

|Dmm] X4 3xBmm flat head screw
Gmm] —X2 3x6mm button head screw
Gmmm] —— x4 3x8mm button head screw

@ -—X2 Kingpin ball
4 Spacer (1mm)

—X S (0. 5rm) i
~—~ fﬂgcfll;e setting.Is

O
' -—X2 Steering stopper

@ % -—X2 Ball sheet
(B) (A)

; -—X%x4 Lower arm collar

-—X2 Lower arm support
\ |

-—X2 Lower arm

Pay attention to the
direction of the part!

&

Pay attention to the
direction of the part!

Steering stopper

Pay attention to the
direction of the part!

M3x8 BH screw

Spacer (1mm)

) Kingpin ball

Pay attention to the

direction of the part!

L

) )

[ Bag-14 Contents )

—-—X1 Turnbucle wrench

——X1 Nut wrench

1 —X1
Allen wrench (1.5 & 2.0 & 2.5 & 3. Omm)

J

M3x8 FH screw




f [ Bag-Z Contents ] \
|D1m -—X4 IDIHHNJ --X3

Ixbmm flat head screw Ix8mm flat head screw
—x4 (Jmmmm --xa
3x6mm button head screw 3x8mm button head screw
—x4 Ej]]lmm —x3
3x10mm button head screw Ball stud
-—-X3 @ X4
Washer (small)

Washer (large)

o S O
--X6
—— Kingpin ball ori
S ring
' —-—X1 Bell crank post
)
\/
)

-—X1 Upper arm post (F)

%
—x1
Servo mount upper

-—X2
Upper arm
Servo mount
O O
o
o)
o —X1
O O Upper arm support

= Ball sheet (B)

Ball sheet (A)

Kingpin bal | v, )

Pay attention to the ii”l
direction of the part! . Z

Pay attention to the
direction of the part!

M3x10 BH screw x4

I] -—X2 5x8mm bearing

/
©

Remaining parts from
[ Bag-1 Contents ]

@ %6
B (A

Ball sheet

Upper arm collar

Also included: Bell crank x] J

Pay attention to the
direction of the part!

Pay attention to the -
. . Pay attention to the
1
direction of the part! direction of the part!

| Page-5 |




Sold separately

M3x6 FH screw

M3x6 BH screw

Bell crank

M3x8 BH screw

M3x6 BH screw

Upper arm post (R)

Pay attention to the
direction of the part!

M3x6 BH screw

Bell crank post

M3x8 BH screw

Upper arm post (F)

%
l-.-..-llllllllllll.
— =
Page-6

b iii
lil......~
Q
M3x8 FH screw




Steering block (L)

direction of the part!
Front axle

Pay attention to the

O

&

//

va

Pay attention to the

direction of the part!

ARV
©)

,vw\n. »@

:::Qh

p—
[ ]
-
c
o
-
c
S
X1
™
o
)
oA
L]

0

/7551

Ix4mm set screw

2.5mm E-ring

S

%

Ball stud

Spacer

N
X
|
[

Kingpin

I —-x2

Front axle

-—X2

B
Q=
[
]
-~
L9
=
8s
O
=
£ =
omm |
s o
omm Y
T o0
B
Q) S
(-3

()

] ©

©

—x1

Steering block

(R)

;
[

(Assemble each side in the same manner.

2\

Kingpin fixed

M3x4 set sc




f

[ Bag-4 Contents )

IDﬂm] -5
Q]nmmm -—X2

Gmm] - X4
\ -—X1

Ix6mm flat head screw

2. 5x6mm button head screw

3x6mm button head screw

Suspension ball

Center link (Upper)

N

Center |ink (Upper)

.
|

~

Do not overtighten!
M2. 5x6 BH screw

Pay attention to the

direction of the part!

Bulkhead (R)

Bulkhead (L)

Countersunk holes

are on the bottom!
Pay attention to the
direction of the part!

M3x6 FH screw




(Assemble each side in the same manner)

uspension link rod

[Suspension bal I (black)
>

M2x6 cap screw
Do not overtighten!

o~
>
~
[22)
<
e
[
2 )
Oe..n
2ll< s|l—
||* 2N
=|[22[[>
|52l
S s~
81233
©
Bm.mp
— = 2|2
© ol O
o+
==l »
o
= >
W~
[}
-
-
©
=0

M3x6 FH screw

)

\ (Assemble each side in the same manner)

[ Bag-5 Contents ]

[mﬁm —x6

Dmmmm —x2

e

Ix6mm flat head screw

3x10mm flat head screw

2. 5x6mm flat head screw

Dmm - X4
(o

( N
N )

2x6mm cap screw

-—x4

Suspension ball (black)

—X2 Jmm nut

)
©) s
<

Battery stopper post

-—X2

|

T2 )

Remaining parts from
[ Bag-4 Contents )

e

—X2

Suspension link rod

M3x10 FH screw

M2.5x6 FH screw x4

M3x6 FH screw




M3x6 FH screw x4

‘Square edge short size battery pack(longitudinal)'

(Assemble each side in the same manner.

Page-10

Reat shock mount (L)

o

Roll spring holder

=
o
et
o
7]
+
[
7]
3
>

Tighten fully!

N

o

‘Square edge short size battery pack(transverse)'

Ix6mm flat head screw
Roll spring holder
Reat shock mount

IxBmm set screw

Washer

[ Bag-6 Contents ]
-—x1

H)ﬂm -—X4
(D —x2

E -—x2

§ — X2 Roll spring
@ -—x2

-
L




djusting nut

>

f [ Bag-71 Contents ) \

Piston 2o E-ring (Groove on the bottom!)
-—X1 ® --X1

0-ring (blue) 0-ring Collar
@ -—x1

Cap end Cap nut
O-ring cap —X1
Spring cup
@——m @ -—X2
Shock end Shock end ball

—x1
0-ring (12mm diameter)

IO I —-x1  Shock shaft

Adjusting nut

L

1
k'"\/

Wi
~ :

——

—-—X1 Shock body

—X1 Spring

& #450 shock oil --x1 J

(Move slowly to release the airl) Adjust the length by Pay attention to the
tightening the shock end! direction of the part!

| Page-11 |




f [ Bag-8 Contents ]

|D1mm —x1
Dy --xa

Ix6mm flat head screw
Ix8mm flat head screw
3x10mm flat head screw

3x6mm button head screw

IxBmm set screw

Oﬂ]mm] —x4  Ball stud
@ —-—X1 Spacer

Friction piston

Friction body

Jmm round nut

S
&)

\ (Assemble 2 shocks)

=
N’
N’
N’
N’
N’
e’
N’

Pay attention to the
direction of the part!

> #50000 shock oil ——X1

Remaining parts from
[ Bag-4 Contents ]

Qo

ﬁ OOOOOOOOOOD

KI -—X2 Body mount

Friction shock end

J

)=
<

Body mount

M3x10 FH screw

| Page-12 |

3mm round nut

Pay attention to the
direction of the part!




f [ Bag-9 Contents ) \
Gmmg —-—X1 3x8mm button head screw

m —x1 Ix4mm set screw

::@ -—X1 3mm nylon locknut

~_

|:I] —-—X1 Diff thrust corn
@ ' --X%X3 Corn washer
-0 Apply a thin coat of diff

lube on the diff rings!
© --x18
Diff ball

3mm _nylon locknut Pay attention to the

(@)
S direction of the part!

Rear axle bearing
(Flange)

Pay attention to the
direction of the part!

Wheel hub (R) outer

heel hub(R) inner

Pay attention to the
direction of the part! & b
N——HA

Diff thrust corn

—

The hollow side is turned
to the locknut side.

Pay attention to the
direction of the part!

Rear axle bearing
Flange

Thrust bearing

- X2

pirtrine ——-x1
Wheel hub pin

f@ -—Xx8

Axle spacer

/ (Coat_the balls with diff lube(white)!) \

Rear axle bearing

Diff ball x18

93T spur gear

Apply a thin coat of dif
lube on the diff rings!

Place the diff balls into the holes K /

of the spur gear, and apply diff lube.
Wheel hub R) inner \ / ~ ~
0. 5mm \
O~ AT
—X1 Thrust bearing
—-—X1 aan
Height adapter e Important!
Wheel hub®) outer Uarked " 0. Smi ) Rear axle bearing @ The diff rings and diff balls are coated with oil to
prevent rust during shipment. To help prevent the
I:l x\ | - diffs from slipping, make sure to clean the diff
rings and diff balls with motor spray prior to assembly.
Rear axle bearing @ Always apply diff lube to the diff balls.

(FI )
\ —X1 Rear axle i e /
Also included: diff lube(white) xI
K S0 Incluae ] ubve(mnite) x | Page_l‘?







f [ Bag-10 Contents ) \

3x10mm screw
(for serve saver)

2.6x10mm TP screw
(for serve saver)

Ball stud

JLLED
-—X3 42mm turnbuckle

Plastic ball cup

Servo saver horn
(with servo adapter)

Manufacturer

F Yokomo S003, Futaba

A JR, KO, Sanwa

H (E A
The included servo adapter are marked with a letter

designating servo compatibility.
Select the servo horn matching the servo being used.

Make sure that the servo is centered before attaching

the servo saver horn. Attach the servo as shown below.

Important!

@ Attach the servo horn to the servo using the same
(or similar) screw included with the servo unit.
(2 different screws are included in the kit:
2.6x10mm tapping screw,, 3x10mm screw)

@ Make sure that the servo is centered before attaching
the servo horn lower. (Refer to your radio manual for
more information.)

@ Kit includes 3 servo adapters. Select the servo adapter
designated for use with the servo being used.
(Using an incorrect servo adapter may result in damage
to the servo.)

is reverse threaded.

42mm turnbuckle

[One side of the turnbuckle]

Plastic ball cup

Assemble 2 rods

@ G:m = m:D

| 60mm -l
Assemble 1 rod

| 62mm -

XAfter assembly, adjustment is necessary.

| Page-15 |




[ Bag-11 Contents ] /
Glmm -—X2 3x8mm button head screw

o —X2 Washer (black)

Important!

@ Install the pinion so that the set screw is
tightened onto the flat portion of the
motor shaft.

® Adjust the gear mesh to allow a very small
gap between the teeth of the pinion and
spur gear.
(improper adjustment of the pinion and
spur may result in damage to the gears.)

® Continuous running of the motor will result
in shorter motor life. Allow the motor to Adjust the meshing of the gears so that there is
) approximatery 0.3mm of play in between the teeth.

cool between runs. Be careful, as too much play will cause the gears M3x8 BH screw

to strip. Please adjust the gear mesh carefully,

as insufficient clearance between the teeth will

cause excessive gear noise, as well as causing a
drag in the drivetrain.

Pay attention to the
direction of the part!

(Assemble each side in the same manner)

M2x10 FH screw x4

Also included: front wing x 1
rear wing x 1

[ Bag-15 Contents )
[)mmn -—X4 2x7m flat head screw
Dmmmm —-X8 2x10mm flat head screw

| Page-16 |




DY

IX
N

%

AN \\]

£ ANyeRee

Q) (R
Gy h«

-

5

2

o

£

3

= 5

Body mount

\

IRV

Q) 2 )

M3x8 FH screw

M4x16 FH screw

Sold separately.

double-sided tape x2

[Receiver and speed controller

S \\\ - )
s <
(0o

SN

= 0=
® @@
= = &5 5
@ = e wn
@
@ »n v v
" © 2 ©
-_ = 2 =2
N = L =2 =
- @ e e
S = = 2 =2
-~
c E £ E &
S : I = Z
—
-
] — N N -
& X X X X
L N
B____
) mmmwv MWM

f

x1

-sided tape

Also included: double

<

]

Q==

= -

= =
4= H

“©\ © E

-+ QO =

| =

T =

a8 =

=)

Ev

ER X

zea |

elll\l/l'

o Au%mm"zw

OOOOOOOOOO’)

J

Body mount

-—X2

(Please cut the case where a tube is long.)

Leave about 1cm

Slide the antenna wire through the bottom of the antenna

mount and insert into the antenna tube.

of wire at the top of the tube

Insert the antenna tube into the antenna mount

M3x10 BH screw

Page-17




(Assemble each side in the same manner) CEERANSy
>

4mm nylon locknut

Mounted with the front tire is rotated lightly.

Important! —

x10 bearing

5

[ Bag-13 Contents )

—
@
=
[Z]
<
=
©
—
12
©
-5

Body clips

CEZ2 -6




Removed part is attached.
too long. Adjust by cutting away the unneeded length.

Depending on the body used, the body posts may end up
Important!

so please exercise caution when running. Choose open

@ This machine will run at higher than expected speeds,
safe areas to run. Enjoy!

@ Battery not included in kit. Please separately.

‘Square edge short size Li-Po battery pack
Sold separately.

‘ Battery Installation '




1R-21 BN-N4F
s
mﬂ-mom
K3
Ky G
@—ZC-SZ?%

RI2-2418

i
RC-31 biz-3

1R-22

B0-506 ) -3
& @/ B0-306- - pasu
R2-30

W C'BH?%/zc-zosSHs

X : R2 MR .

1R- 108 /Z(%-w ZC'F3|0—)@ d (-5538 %K?OGSHS ZC'BH38Q ) C 3

Kgso-mz SD-1842 1R-32P YR-ZZ@ ¢ . Zn (
Y- 10-201 1R-32P i3 'R-22 10-353 ~ g RI2-20H
o % Y zc-usl’%\"g'i-,k 2k iy @ W2 RI2-30

§-10-2065 -2 "1 10-53 : 78 %
=7 G

63H 8o
: ?o/ vn-znj%@/ -3
/v - 1-553%—"0

o ZC-BH“N 1842 == 1C-5538

Crfh—] HS -85- -

NS, a o -85 &vr-zmn 1R-38
- \ =7 R

YE-218K

B1-SAN '
w-sssyé§ Y5 THG

16410
B1-S514 Tﬁ
B1-54C @ oo
\® 15-8H

B1-58
Q/’




DRIVER DATE
CIRCUIT

MEE  OAVR7 O 7UMNT

WEE ) 7RT77k O A—~uk

SETTING SHEET zioo5on et mpx
W BEER O 75y O /N\vE— mEE %
74K Wide 70— Narrow F+v>/\—F,Camber Angle Fv A5 —FA Caster Angle ﬂm_. .
Ride Height mm
Fyi\—  OF -
7yIN— 10 Upper Lower ~owiR
Upper Tread
mm
m n 150 ° ° 3] A
Toe Angle
J4K Wide FO— Narrow . ° ° E——
[m g ° ° 60 Spring
Lower
O O eoH o ° XENotes

O A4>24> /Inline

O c—JU 4mm/Trail

] ]
[ |
|/
]
B
]}
[ |
[ |

]

x U e PPN == 23wy /shock absorber
Yavy RKIJvay SAR . . : .
Rear Shock Position Ride Height Ride Height mm | E¥FPitch
0O mm N Z4 )L/ 0il
[10.25 mm Tread
[J0.5 mm mm
Front W2I¢I m mmmBﬁB XE,Notes 2FYH
~ e ron pacer . ;
FIN-R []1.25 mm Spring
Shock mm (115 mm
mm [11.75 mm O—JL./Roll
/200 mm 4Ll
TUiIE
ANR—H— Hole Position
Rear Spacer Ot Top YARRTUVY
mm [J & Bottom Side Spring
v
E—v— ZE—RavhO—5— FRONT REAR
Motor Electric Speed Controller Z4+v . Tire A4 Tire
b3 =:] SCtyrFsvoJ
Timing SC Setting Bf® Diameter B /Diameter
RAIN—F7 H—ik
Spur Gear Servo HA—IL Wheel AA—IL Wheel
E=Fv%7 St
Pinion Gear Receiver
N5223> /Tire Treatment N5923> /Tire Treatment
et XS
Body Transmitter

WTFAIIV RIvay
Body Mount Position

Bi/Front # Rear

RAFFPUVY TR
Steering Expo

X%
Wing

&/ Front % Rear

TU—FIVRKRA Vb
Brake E.P.

NyFU—/KRI2av
Battery,“Position

20vML TFZKR
Throttle Expo

=& FL FR FRL RR
[5) [5)

m m

B¥RgTime BERS, Time




MEMO







aAS A MANUFACTURER OF WORLD LHAMPIONSHIP WINNINY

]

YO LD

ENJOY THI

S PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/L CARS EVER DESIGNED.

A SO YEEELENGE

OKOMO

www.teamyokomoicom

RN IS5 K YOKOMO
ITERRZA R/C A— (SYFIY hO—)LA—) DFFIX—H—TT. ZORRBIE. LEFEFE. SKEFE I—0v/EFE
ZUT R/C A—L—ADREETHHHFEFIEL — A THER. 7D R/C A—VY=FICEATNTVET,

H#XSt ITJE T 120-0005 RREPEILX#EFE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552 =EHEEHE : 9~ 126K - 1315~ 17 (MEHZRB~%)




